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Test Report

REmS - 202103004
Report No.
RS A (EAE=1 FRI&RS . CWBDZ-QR-QC-123
& A e B T1C20082
Sample Name Connector Part No:
=B LA T THRRAR ZRAES. /
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
4 =t T R BT AR K 10085 Ykt IR oootlion
Producer Add. [ No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE & E A
100 2022/1/28~2022/3/23
Sample Qty. pes Test Periods
% 5 1 a v & A F 1B e\ e
Test Location B AeHX Test Conditions (22.1-25.1)C, (50.5~54.5)%RH
== N . o
HBRS o R MR
Sample State
& 3 - N b b AT sl
MR et (PsA153) TR,
Tested Basis
YRS
Test instrument :
Fs 1XEEETR RERS HHEEXH
No. Instrument Name Instrument No. Valid date to
BRI
1 Resistance Meter SY-EG135 2022/4/30
BEMN it
2 Ergometer SY-FC030 2022/11/30
iR SR B
3 Universal tensile testing machine SY-FG024 2022/7130
SIRREHRIRIETE
4 Temperature & Humidity Cycling Chamber SY-TALlg 2022/6/30
SRR HAIK I FE
5 Temperature & Humidity Cycling Chamber - pru22/8/30
SIRREHRINIETE
6 Temperature & Humidity Cycling Chamber ST 2022/4130
BEAEIRIETE
7 Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2022/4130
EHERE MmN TE
8 Salt spray Chamber SY-Z011 2022/7/30
HiERER
9 Data Acquisition Unit SY-TAL07 2028/4/30
ZERERBIR
10 Multi range DC power supply SY-EG132 2022/6/30
BEIRE
1 Electric vibration table TC-FGO18 2022/7/30
EARERE S
12 Fall concussion test-beds TC-FGO23 2022/7130
RR ML
& Transient breaking instrument TC-EG142 2022/5/30
BEEX BRI EESMIRXL
% Aptitude AC/DCVoltage resistance SY-EG063 2022/6/30
==
=R

1. IRERMZ I NERE T ; BOERITH ; IRERE. RITFE ; RETHwE. #x. HEASEFT.
2. HRERHEETREFFNEEIMRE | RENBIRREHERES.
3. EXRENRBERN , FRENEIREZ BE+AERUBEFAAFAERE.
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Test Result
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iz&e?ﬁib 202103004 Feke4i S CWBDZ-QR-QC-123
Fs KmE KMEGRFE RS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LERMGRENTBREER
v MIBE. FRRFAERE
Bl LR
Checking by eyes Plastic part: smooth and flat
S0 N surface without discolor,
%/?Slgﬁtoix 1J:O broken, crack, and
Sl o distortion, etc. & a
6.1.1 BEEA: (200~300) Ix 001~005
Appearance [0 300800 26 MHFETEM. it Pass Pass
ERERE. (0.3-05) m . TRREAOHAIRS R eE
: .3~0. — p e -
Space: (0.3~0.5) m éﬂﬁ'ﬁgﬁﬂaf
GB/T 5095.1 Method 1 Metal part: bright and even
’ etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
NS Rz 15 F A%k 5 R\ FLEEFNIR
lﬁﬁ,ﬁ@ﬁjj HFLEE A 1 GIER E :25mm /min)
=EE The force of inserting and pulling the HB/AD
Insertion contact into and out of the housing (Insertion force) Max: 10N &
~ ’ N =
6.1.2 froertceen;g: along the axis shall be measured 001~005 K hH ERURR TR Pass
force for (Testing speed: <25 mm/min.) (Retention force) Min: 15N
GB/T 5095.8 Method 15d / EIA-364-
contact
29B
MR K BIEEE
Result of test or range of numerical value
B Unit: N
II:EE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR Fei5ith Fei5ith Feisith Fiitn Fiitn / / /
Appearance No damage. No damage. No damage. No damage. No damage.
AN
(Insertion) Max 45 38 4.0 a7 3.8 4.7 3.8 4.2
(Retﬁtt:i?]j) Min 235 23.0 23.8 24.3 25.7 25.7 23.0 24.1

LB BB
Name of instrument
equipment

RN

Ergometer
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Test Result

RERS: g
Report No. 202103004 %MD CWBDZ-QR-QC-123
Fs KNI e M S5 73 7k HmRs HASEk HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
) LERHRERTAEBER. ME
8 _ « FREZWERATE.
Checking by eyes Plastic part: smooth and flat
WA 1.0l E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N
6.1.1 BBEA: (200~300) Ix 006~010 2ERHRELSEMH. k. xH sl
Appearance s et ae Pass Pass
PP Lamp: (200~300) Ix B HONL IR 5 P 4 R R S
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
SBIRSHMET IS, SRR
B4 A BER SRR E :25mm /min)
The end of a post shall be pushed in a
direction perpendicular to a wafer. The
FHIEZE S :
. load required to make the post start . , &
~| 4E mT< =]
6.1.3 Post retention moving from the wafer shall be 006~010 10N Min. FRYFERN TR Pass
force . .
measured. (Testing speed: <25
mm/min.)
GB/T 5095.8 Method 15a / EIA-364-
29B
KN R K HETTE
Result of test or range of numerical value
II;EE Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 21.9 227 22.3 23.7 - - - - - - 237 | 21.9 22.7
SHIEIE D Sample2 225 23.8 22.4 21.3 - - - - - - 23.8 21.3 225
Post
retention Sample3 22.7 21.8 23.1 22.2 - - - - - - 23.1 21.8 22.5
force (EA{iL
Unit:N) Sample4 235 22.0 21.4 22.7 - - - - - - 23.5 21.4 22.4
Sample5 21.8 23.1 22.2 214 - - - - = - 23.1 21.4 221
PE A
Name of instrument 4
equipment

T EER SR IR
Universal tensile testing machine
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Report No. 202103004 FH&45: CWBDZ-QR-QC-123
Fs KNI e MR ER A HERRS HAREK HEREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LERNHRERTHAEER. ME
B v FRREMERMETR.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ N
6.1.1 Appoarance  |RH: (200-300) ix 011-015  [2&B#-EEXHM. G . FH w Prss
Lamp: (200~300) Ix BN B L R B Sk
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EEERWGFRLERMS L& EiEmhi T,
HNEWGSLEMNm TR SEEEAE
B3GR E : 25mm /min)
Pulling load shall be applied to a
EEERrnakigE |correctly crimped contact and a wire. ~
6.1.4 Crimping pull out [The load required to pull the wire out of 011-015 AWG#24: 30N Min. ZRHMIERNTER F?ass
force the contact or break the wire shall be
measured. (Testing speed: <25
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
KMERKEEEE
Result of test or range of numerical value
e .
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
EEEBAIR
SRIRBE
Crimping i
pull out Socket | AWG#24 60.0 58.2 57.8 57.6 59.1 60.0 57.6 58.5
force (EA{iL contact
Unit:N)
PEcd-E
Name of instrument
equipment
RSt
Ergometer
H5 0, k24|
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Test Result

fgﬁﬁi; 202103004 FH%'5: CWBDZ-QR-QC-123
Fs M B MR E HRRS HAREK HEREE &g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1LERNERERTREER
< M, FERR AR
I
=8 .
Checking by eyes Plastic part: smooth and flat
N N surface without discolor,
ij'. 1'_01'”U: broken, crack, and
ST Eyesight: > 1.0 distortion, etc & &
6.1.1 BBAR: (200~300) Ix 016~050 i : P
Appearance Lan}jp' (200~300) Ix 2ERHRELH M. Sk Pass Pass
o e v TR R IR 45 B B
BMEES: (0.3-0.5) m e e e
< (0.3~ BRI,
Space: (0.3-0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a . .
surface without rust, oxide,
fog and obvious physical
damage, etc.
o H R i T TR SRR SR Nootpir. | nsniay|  Winate)
EARIRL, WEERBEANS, XK | ke, Tk g2 bt
RBBEANS |EARECREL S GEEFATF O e B e
}'&_H:'.jj (f%ﬁ 25mm/min.) 4, 1M, 048N 0328,
(1)) A housing with crimped contacts and 284, gen, | o,
Insertion [a header shall be mated and unmated 5 Gl Sl B a
~ : ERMIERT =
6.1.5 force and |on the mating axis. Initial insertion 016~050 : 4*: ::: :6: HREBH TR Pass
withdrawal |and withdrawal forces and withdrawal ; JPSR Ry B
force force at 30th shall be measured. o o | s
(without lock) [(Testing speed: <25 mm/min.) u s, v, | osen.
GB/T 5095.7 Method 13b / EIA-364- ! Lty LN, | osev
13B 13. 68N 136N 104N,
14 73N. 168N, 112N,
RN RS EEE
Result of test or range of numerical value
B {Unit: N
=] i
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
5ML Tt At FAf 5 FAf 5 FH ; ; }
Appearance No damage. No damage. No damage. No damage. No damage.
R/ DAV
Insertion 6.9 5.8 5.7 5.1 6.2 6.9 51 5.9
1st(Max)
TRk
2Pin | Retentionlst( 34 33 2.8 29 3.0 3.4 2.8 3.1
Min)
30k )
Retention30st 3.5 3.1 3.2 2.9 2.8 3.5 2.8 3.1
(Min)
R/ DAV
Insertion 8.7 8.4 7.6 9.0 8.0 9.0 7.6 8.3
1st(Max)
TRk
3Pin |Retentionlst( 4.2 51 4.6 54 4.8 5.4 4.2 4.8
Min)
30K )
Retention30st 4.2 5.2 55 4.9 5.7 5.7 4.2 51
(Min)
=R/ P
Insertion 11.3 115 11.4 11.2 10.4 11.5 10.4 11.2
1st(Max)
H iR
4Pin | Retentionlst( 6.7 6.5 5.9 6.3 7.3 7.3 5.9 6.5
Min)
H307kHk 7
Retention30st 6.3 5.8 7.2 6.6 5.9 7.2 5.8 6.4
(Min)
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Fi&Gi's: CWBDZ-QR-QC-123

5Pin

HIRIEN T
Insertion
1st(Max)

13.4

13.0

13.4

14.3

13.8

14.3

13.0

13.6

IER/ €L V)]
Retention1st(
Min)

8.3

7.1

9.0

7.6

8.8

9.0

7.1

8.2

30Uk 71
Retention30st
(Min)

10.5

8.9

8.7

9.8

9.1

10.5

8.7

9.4

6Pin

T RIEN T
Insertion
1st(Max)

17.2

15.8

16.9

16.2

17.2

15.8

16.6

AR
Retention1st(
Min)

10.0

11.2

10.9

9.4

9.9

11.2

9.4

10.3

30k 71
Retention30st
(Min)

10.4

10.8

12.6

12.5

12.6

10.4

11.6

10Pin

HIRIEN T
Insertion
1st(Max)

23.8

25.2

23.2

22.7

25.2

22.3

23.4

IER/ €L V)]
Retention1st(
Min)

18.2

18.0

16.1

18.3

17.1

18.3

16.1

17.5

30Kk 71
Retention30st
(Min)

20.9

17.4

16.8

20.2

18.8

20.9

16.8

18.8

15Pin

HRIEN T
Insertion
1st(Max)

34.6

32.3

314

33.5

35.2

35.2

314

33.4

IER/ €L V)]
Retention1st(
Min)

25.7

24.9

25.0

28.1

28.1

24.9

26.2

30k 71
Retention30st
(Min)

22.6

20.9

20.1

234

23.4

20.1

21.9

BE -
Name of instrument
equipment

T3 HERIFTIABEH

Universal tensile testing machine
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Test Result

RERS: g
Report No. 202103004 kg5 : CWBDZ-QR-QC-123
Fs KNI e M S5 75 7K HmkRs HASEk HERYIE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEERMERENTPAREER. Mg
B v FREEMERNETR.
Checking by eyes Plastic part: smooth and flat
MA: 1080 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ ~
6.1.1 Appearance BBRH: (200~300) Ix 051-055 2ERHRELEM. Bk X ;‘ass ;ass
Lamp: (200~300) Ix T HINI 7 B L 8 R B R R
BmEE: (0.3~05) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EERiAR, BREERBAIEL, B8R
100mA; FHIRHIEE TIERES: A
(10~55~10) Hz, B/MEIRETEALS
#, FRIEL.52mm. AXYZ=$IER FTE
A o edthem SN FARL
following vibration conditions, for & Appearance: no damage.
MRS X ) ' FEfREEPE: 20mQ Max. , &
- red T =
6.1.6 Vibration period OT 2 hours in each of 3 mutually 051-055 Contact resistance: 20mQ Max. HRYBATH Pass
perpendicular axes, 100 mA current s chn [EE AT
. F3 R P TR [E): 1psec Max
shall be appliecy Current interruption: 1psec Max
Frequency: (10~55~10)Hz/min. ption- 1y
Cycling time: 1 min.
Amplitude: 1.52mm.
GB/T 5095.4 Method 6d / EIA-364-
28D
L5 R B ETEE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
P oAt Fei5itn Fei5itn Fiiifn Fi5ith Fiifn
e HuHT | 051-055 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance TR TARM TRt TARM TRt
. LV izl vl izl il
HH/E | 051-055 No damage. No damage. No damage. No damage. No damage. ! / /
B 57 A BT A )
Current interruption 051-055 <lus <lus <lus <lus <lus / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 4.4 5.2 6.6 3.8 - - - - - - 6.6 3.8 4.9
Sample2 4.1 4.9 6.0 45 - - - - - - 6.0 4.1 5.4
RIEHT | Sample3 4.8 5.3 4.6 47 - - - - - - 5.3 4.6 5.8
$ERLEEIE Sample4 4.6 4.8 6.2 4.3 - - - - - - 6.2 4.3 6.2
Contact
resistance Sample5 5.0 5.8 4.7 4.6 - - - - - - 5.8 4.6 6.5
(L
Unit:mQ) Samplel 6.3 7.5 6.9 7.4 - - - - - - 7.5 6.3 6.7
Sample2 7.0 7.5 7.8 6.3 - - - - - - 7.8 6.3 6.6
RIEF/ | Sample3 7.0 7.5 6.4 6.3 - - - - - - 7.5 6.3 6.5
Sample4 6.5 6.7 6.2 6.1 - - - - - - 6.7 6.1 6.3
Sample5 5.7 6.5 6.1 6.5 - - - - - g 6.5 5.7 6.2
% 8 T, Ik 24 7
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LHeo's: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

&
Vibration Tester

MRt

Resistance Meter
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Test Result
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Ao
Tqﬁe?)ﬁ?\né 202103004 #M4w's: CWBDZ-QR-QC-123
Fs KNI e M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEER. ME
B v FFEREMERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appearance B2RA:  (200~300) Ix 051-055 2EBURELSM. Sk . X Pass Pass
Lamp: (200~300) Ix B HIHRIR G R R B S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EERLARE, BXYZZHERAEEH
HFIX (BH18%) , EMREEPRELL
100mAHBH
MEBE: 490m/s2
FEERTIE): 11ms
Mate connectors and subject them to the
following shock conditions, 3 times of S FIRtE
WA RS shock shall be applied for each 6 Appearance: no damage. =
1. L 051-055 . i &k T =
6.1.7 Shock directions along 3 mutually B 75 ch B R E): 1 1 sec Max RPN TR Pass
perpendicular axes, passing DC 100mA Current interruption: 1 u sec Max
current during the test.(total of 18
shocks)
Test pulse: 490m/s2
Duration: 11ms
GB/T 5095.4 Method 6c / EIA-364-
27B
MR K BIEEE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tttt Fi5ithn Finifs Fei5ithn Fiif5
- AT | 051-055 No damage. No damage. No damage. No damage. No damage. ! / /
N
Appearance Fitn Tt Tt Feintn Feinitn
o ialv] ialw] 2 iadw {7
HufE | 051-055 No damage. No damage. No damage. No damage. No damage. / / /
B 57 1 BT A )
Current interruption 051-055 <Tus <Tus <Tus <Tus <Tus / / /
BB
Name of instrument

equipment

HEREE

Shock test system

Resi

skt

stance Meter

%10 5T, 3t 24 W
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RERS e
Report No. 202103004 Fet4m's: CWBDZ-QR-QC-123
Fs KNI e M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEBER. ME
B v FFEREMIERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
HZAA - ~ _ . = . = =)
6.1.1 Appearance iel:)) . (200~300) Ix 031-035 éﬁ%#ﬁ?}%ﬁ’m g".% g 9{;5}1 Pass Pass
Lamp: (200~300) Ix RN B B S R B S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
s 100X B3R 300K o
USHHIORMERERIOR B Tl
ETIPN cycles for mating and unmating tes Appearance: no damage. A
6.1.8 Duraf)ilit at the speed of 10 cycles per minute 031-035 SEREIE: 20mQ Max sERMIE T ;ass
Y. |GBIT 5095.5 Method 9a / EIA-364- : hax.
Contact resistance: 20mQ Max.
09C
s Rk BETEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
p oAt Fenth Tt F it Fintn Pistinlvsl
e uHT | 031-035 No damage. No damage. No damage. No damage. No damage. ! / !
N
Appearance RiRl RiRY Rt R iRt
. il il 5 il il
HH/E | 031-035 No damage. No damage. No damage. No damage. No damage. \ / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 4.5 5.1 4.6 4.9 - B B = b B 5.1 4.5 4.7
Sample2 4.8 4.4 4.6 4.8 - - - - - - 4.8 4.4 4.8
RIEAT | Sample3 5.0 4.8 4.3 4.7 - - - - - - 5.0 4.3 4.9
FEfhea e Sample4 5.1 4.8 4.3 4.6 - - - - - - 5.1 4.3 4.9
Contact
resistance Sample5 4.4 4.8 4.7 5.0 - - - - - - 5.0 4.4 4.9
(&L
Unit:mQ) Samplel 5.7 4.9 5.3 4.6 - - - - - - 5.7 4.6 4.9
Sample2 45 5.3 5.2 5.0 - - - - - - 5.3 4.5 4.9
A | Sample3 4.9 5.5 4.7 4.3 - - - - - - 5.5 4.3 4.8
Sample4 5.6 4.6 4.9 4.4 - - - - - - 5.6 4.4 4.8
Sample5 4.5 5.4 4.3 5.0 - - - - - - 5.4 4.3 4.8
EBRR BB
Name of instrument
equipment

BEWA

Ergometer

TR

Resistance Meter

o111, k24 0t
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Report No. 202103004 Ft4m's: CWBDZ-QR-QC-123
Fs I B KMEGRFE RS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
g 1LERGRENTREER. ME.
Checking by eyes REFNIEFRER .
S . N Plastic part: smooth and flat surface
MA: 1O E ; i
Eyesight: > 1.0 without discolor, broken, crack, and
IR distortion, etc. = &
6.1.1 B8ER: (200~300) Ix 056-060 e
Appearance . - 2ERMHRELEW. S XARK Pass Pass
Lamp: (200~300) Ix sy g g 2
o e d HUBIR 15 52 E 4 R B S kS
BiMEEE: (0.3~0.5) m i
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a : ; 109
physical damage, etc.
TRECFABRIERE SRS, /N TR B BR T
s |
Mate connectors with dry circuit to test 10mQ Max. (Initial) ; &
i T
621 re(':s(i)sr;;ilcge contact resistance 056-060 20mQ Max. (Final) HRUGEI TR Pass
GB/T 5095.2 Method 2a / EIA-364-
23B
WMEERKBIEEE
Result of test or range of numerical value
Eiﬁ Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR a o o o o
Tt Fiitn Fiiifn Fififn Fiiifn
quzjmn 056-060 No damage. No damage. No damage. No damage. No damage. / ! !
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 4.5 4.3 5.0 4.7 - - - - - - 5.0 4.3 4.4
JERLEAIE
Contact Sample2 4.3 3.8 4.8 51 - - - - - - 51 3.8 4.4
resistanc
e(B Sample3 4.4 3.9 3.7 5.0 - - - - - - 5.0 3.7 4.3
Unit:mQ)
Sample4 3.9 4.2 4.5 4.8 - - - - - - 4.8 3.9 4.4
Sample5 4.2 4.3 4.1 4.8 - - - - - - 4.8 4.1 4.4
UEFRE B
Name of instrument
equipment

WERT

Resistance Meter

12 11, ko2

4
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Report No. 202103004 FH%'S: CWBDZ-QR-QC-123
Fs M B M 2% R B8 75 5 HERRS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

g 1LERGRENTREER. ME.
Checking by eyes R IMERKER.
3 N Plastic part: smooth and flat surface
M 1.0k ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
IR distortion, etc. = &
6.1.1 B8ER: (200~300) Ix 056-060 e
Appearance . - 2ERMHRELEM. S XARK Pass Pass
Lamp: (200~300) Ix o o -
o e d HUBIR 15 52 E 48 R B S RS
BmES: (0.3~0.5) m s
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a ; ; 109
physical damage, etc.
TEFRER AL 2 18]Sk th4k < i8], A 500V
DCER E#H TR
tmixEPE  |Apply a voltage of 500V DC between 1000 MQ Min. A
6.2.2 Insulation |adjacent contacts and between 056-060 ( Initial) ZRMIENTER I'Tass
resistance |contacts to ground. 500 MQ Min. (Final)
GB/T 5095.2 Method 3a / EIA-364-
21C
RSP 2 B #h 4k 2 (8]t In 1000V
AC (B¥UE), RE R ImARE E{ER BT
[&1min.
fitea/E  |Apply a voltage of 1000V AC (rms) SN FLHEFF IR ~
6.2.3 Withstand [and leakage current of 1mA between 056-060 Appearance: no breakdown or ZRMIEN TR ;ass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GB/T 5095.2 Method 4a / EIA-364-
20B
LR BESER
Result of test or range of numerical value
e .
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR Fei5ith Fei5ith Fei5ith Fiitn Feinitn / / /
Appearance No damage No damage No damage No damage No damage
i fe
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(B {HIUNitMQ)
i At A A A A , , ,
Withstand voltage No damage No damage No damage No damage No damage
BERR

UEREE BN
Name of instrument
equipment

AMRHGE Nn pE

ZER

a2 A

DC/AC insulation and Dielectric Strength tester

#1370, 24 W
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Test Result

RERS: s, _OR-OC-
Report No. 202103004 FH&45: CWBDZ-QR-QC-123
Fs KmE KM R ER TG E HRRS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
* LERMERE R AR, Mis, T
Checking by eyes FLREME TR .
3 \ Plastic part: smooth and flat surface
A 1.0k . )
aht: without discolor, broken, crack, and
Sl EEg:SIQ E > 10 ) distortion, etc ~ &
1. BE&HEH: (200~300) Ix 061-065 . ’ —
611 | nppearance P 2o RURERAM, F . KWEH|  Pass Pass
Lamp: (200~300) Ix o A,
Py g HUARIR 5 R L R B S A
BMES: (0.3~05) m i
A Metal part: bright and even surface
Space: (0.3~0.5) m . . .
GB/T 5095.1 Method 1 without rust, oxide, fog and obvious
-+ Method la physical damage, etc.
mEEES, BURALFERE, MR
ErEE
BH Mate connectors and measure the N
6.2.4 | Temperatur [temperature rise of contact when the 061-065 A30°C Max. FERBE|RN TR ;
e rise maximum AC rated current is passed. ass
GB/T 5095.3 Method 5a / EIA-364-
70A
25 SR 2 B SE
Result of test or range of numerical value
B{IUnit: k
ﬂ&Noéz:rzzlteS/%ﬁ Nol | No2 | No3 | No4 | No5 | No.6 | No7 | No8 | No9 | No.10 | Max | Min Avg
41R:24#AWG 2.5A 115 10.3 8.0 12.7 10.6 - - - - - 12.7 8.0 10.6

BB
Name of instrument
equipment

SEEEREIR
Multi-Range DC Power Supply

#1470 24 W




B

4

S

Test Result

RERS: e
Report No. 202103004 Fe4m's: CWBDZ-QR-QC-123
Fs KNI e MR ERGE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
B3 LERMERENTAEER. MBE.
Checking by eyes FERHMIEFRER.
T \ Plastic part: smooth and flat surface
MA: 1.0 E . >
Eyesight: > 1.0 without discolor, broken, crack, and
B[S distortion, etc. £5 =
6.1.1 BBER: (200~300) Ix 066-070 e
Appearance . _ 2ERHERELEM. Sk THE Pass Pass
Lamp: (200~300) Ix 1o o4 s A A
i - BORUIR5 495 K% B 858 2 Bt 7 S R B
BMES: (0.3~0.5) m e
A Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a ) : » 109
physical damage, etc.
EESREARE, T (85+2) CHESR S TRt
R E240/0F, BER=EEHHRE Appearance: no damage.
(1~2) /MEHRIE FERREARE: 20mQ Max.
e Mated connectors exposed to the Contact resistance:20mQ Max. 4
! - s N P
63.1 Heat resistance |condition of (852)°C for 240 hours, 066-070 #Ei%EPE: 500 MQ Min. HRHBATH A
recovery time (1~2) hours Insulation resistance:500 MQ Min.
GB/T 5095.6 Method 11i /EIA- TR E: 500V Min.
364-17B Withstand voltage: 500V Min.
L5 R B ETEE
Result of test or range of numerical value
mE | | | | | | i
ltem Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Tt in Fints Finits Finits Fints
7 _
AT | 066-070 | g damage. No damage. No damage. No damage. No damage. / / /
ShI
o Fei5ith Feisith Feisith Fiitn Fiitn
4 _
iHfE | 066-070 No damage. No damage. No damage. No damage. No damage. d / /
ke 3N
Insulation resistance | 066-070 >500 >500 >500 >500 >500 / / /
(BHALUNitMQ)
i8I 066-070 Fei5ith Feisith Feisith Fiitn Fintn / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel| 4.5 3.8 3.6 4.9 - - - - - - 4.9 3.6 4.4
Sample2| 4.7 4.3 4.6 5.0 - - - - - - 5.0 4.3 4.6
RIEFT | Sample3 4.2 4.3 4.1 4.8 - - - - - - 4.8 4.1 4.7
JERNER R Sample4| 4.1 4.2 3.9 4.7 - - - - - - 4.7 3.9 5.0
Contact
resistance Sample5| 3.9 4.5 51 4.7 - - - - - - 5.1 3.9 5.3
(1
Unit:mQ) Samplel| 5.6 5.2 4.7 55 - - - - - - 5.6 4.7 55
Sample2 5.1 5.7 55 4.9 - - - - - - 5.7 4.9 55
RIS | Sample3| 6.6 4.9 5.4 5.8 - - - - - - 6.6 4.9 5.6
Sample4| 6.5 5.3 4.7 6.3 - - - - - - 6.5 4.7 5.6
Sample5 6.2 5.3 5.7 4.8 - - - - - - 6.2 4.8 55

%15 5T, 3t 24 W
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Test Result

LMeo's: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

BERR

32 B A i MR
DC/AC insulation and Dielectric Strength tester

A

Resistance Meter

16 W, L 24 W
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Test Result

R

*ﬁ%éﬁ%: a=0
Report No. 202103004 FHg4i'5: CWBDZ-QR-QC-123
Fs KNI e MR R TE RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
=0 LERMERENTAEER. MBE.
Checking by eyes FERHMIEFRER.
T \ Plastic part: smooth and flat surface
MA: 1.0k . >
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. & &
6.1.1 BBER: (200~300) Ix 071-075 e
Appearance . _ 2ERHFRELEM. St THE Pass Pass
Lamp: (200~300) Ix 1o o4 s A A
i . - BOHUIR5 495 K% B 858 2 Bt 7 S R B
BMES: (0.3~0.5) m e
A Metal part: bright and even surface
Space: (0.3-0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a ) : + 109
physical damage, etc.
EERLAR, F (-25£2) CHIE SN FTetn
SRR E240/0EF, BERZIEESK Appearance: no damage.
F (1~2) /NEFRzE FERREARE: 20mQ Max.
KR Mated connectors exposed to the Contact resistance:20mQ Max. 4
' - s N N
632 | Cold resistance |condition of (-25+2)°C for 240hours, 073075 lymsgenpa. 500 MQ Min. HRYRATHR | &
recovery time (1~2) hours Insulation resistance:500 MQ Min.
GB/T 5095.6 Method 11 / EIA- fitEEE: 500V Min.
364-17B Withstand voltage: 500V Min.
& MZE RSB ESERE
Result of test or range of numerical value
I .
tem Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fiiin Fints Finits Fints Finits
7 -
AT | 071-075 | g damage. No damage. No damage. No damage. No damage. / / /
SR
o Feitith Fei5ith Fei5ith Fiitn Fiitn
4 -
fE | 071-075 No damage. No damage. No damage. No damage. No damage. d / /
ke 3]
Insulation resistance | 071-075 >500 >500 >500 >500 >500 / / /
(BHALUNitMQ)
i8I 071-075 Fei5ith Feisith Feisith Fiitn Feinfn / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel| 4.5 5.0 6.1 4.7 - - - - - - 6.1 4.5 5.2
Sample2| 4.9 4.3 5.3 5.0 - - - - - - 5.3 4.3 5.6
RIEAT | Sample3| 4.5 6.2 5.8 4.8 - - - - - - 6.2 45 6.1
FERe e Sample4| 4.6 4.2 5.9 5.2 - - - - - - 5.9 4.2 6.4
Contact
resistance Sample5| 4.8 5.6 5.9 6.5 - - - - - - 6.5 4.8 6.8
(€272
Unit:mQ) Samplel| 7.5 7.5 6.8 7.6 - - - - - - 7.6 6.8 7.0
Sample2| 6.2 7.3 7.7 6.8 - - - - - - 7.7 6.2 7.0
RIEF | Sample3| 6.1 7.0 8.1 6.9 - - - - - - 8.1 6.1 7.0
Sample4| 6.2 6.7 7.1 8.0 - - - - - - 8.0 6.2 6.9
Sample5 6.4 7.6 6.8 6.6 - - - - - - 7.6 6.4 6.9

#1705, 3t 24 W
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Test Result

FH&gi's: CWBDZ-QR-QC-123

BRI E BTN
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

BERRK

.
L
e
i

32 B R A i MR A
DC/AC insulation and Dielectric Strength tester

A

Resistance Meter

18 W, L 24 W
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Test Result
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SRS P,
Report No. 202103004 Fe4m's: CWBDZ-QR-QC-123
Fs mE MG FE HRRS FUSER HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
a5 1LERMERENTRAEER. MBE.
Checking by eyes FERHIE TR .
3 \ Plastic part: smooth and flat surface
M7 1.08AE ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
YN distortion, etc. a &
6.1.1 BEER: (200~300) Ix 076-080 e
Appearance Lamp: (200~300) Ix 2ERHRELFM. FiL . THE Pass Pass
e - ORI 5457 K% BB 908 T2 it 7 S R B
BEEE: (0.3~0.5) m e
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a ; ; 109
physical damage, etc.
mE(40£2)C,
HExHEE (90~95)% SN Fettn
B BT E 240/}, EUHRE Appearance: no damage.
(1~2) PEIERE. $ZERREERE: 20mQ Max.
1BEEHR Mated connectors exposed to the Contact resistance:20mQ Max. .
3. _— L o 076-080 . Fe T P
633 Humidity condition of temperature (40+2)°C, sEesE e 500 MQ Min. ERBIEL TR &%
humidity (90~95)% for 240 hours, Insulation resistance:500 MQ Min.
recovery time (1~2) hours fitEEE: 500V Min.
GB/T 5095.6 Method 11c /EIA- Withstand voltage: 500V Min.
364-31B
KM RKBIEEE
Result of test or range of numerical value
T;ﬁei Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
At Feinifs Finifs Finifs Fi5ifs Finifs
A .
igAT | 076-080 No damage. No damage. No damage. No damage. No damage. / / /
kS
. Tt Tt Tt Tt Tt
& -
HHfE | 076-080 No damage. No damage. No damage. No damage. No damage. J / /
Huisea e
Insulation resistance | 076-080 >500 >500 >500 >500 >500 / / /
(B AIUNit:MQ)
i o76.080 | AR FAR FA FA Tt , , ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel| 4.2 4.9 4.8 55 - - - - - - 55 4.2 4.6
Sample2 5.0 3.7 4.7 4.8 - - - - - - 5.0 3.7 53
iRIEHT | Sample3| 3.9 3.6 3.6 4.3 - - - - - - 4.3 3.6 6.0
e R Sample4| 4.2 5.2 53 5.2 - - - - - - 5.3 4.2 6.7
Contact
resistance Sample5| 5.5 5.0 4.8 4.7 - - - - - - 55 4.7 7.4
(fu
Unit:mQ) Samplel| 7.3 7.5 9.1 8.0 - - - - - - 9.1 7.3 8.0
Sample2| 8.3 9.0 8.0 6.8 - - - - - - 9.0 6.8 8.0
R/ | Sample3| 8.9 6.7 8.0 7.4 - - - - - - 8.9 6.7 7.9
Sample4 7.7 9.1 7.2 8.5 - - - - - - 9.1 7.2 8.0
Sample5| 7.0 8.5 8.7 7.6 - - - - - - 8.7 7.0 8.0

219 11, k24 7T
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Test Result

LMeo's: CWBDZ-QR-QC-123

LR ERTR
Name of instrument
equipment

SIRBEARIEFE
Temperature & Humidity Cycling
Chamber

X B RS E IR
DC/AC insulation and Dielectric Strength tester

A

Resistance Meter

020 W, L 24 W




¥

U

Test Result

R

RERS: g
Report No. 202103004 Fet4m's: CWBDZ-QR-QC-123
Fs KmE M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBRNHRERLRAEBER. ME
B v FFEREMIERNTR
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
Bz . __ _ = = =]
6.1.1 Appearance | Rz (200-300) x 081-085 éﬁ}%ﬁ%ﬁjﬁ%?ﬂx A, T Pass Pass
Lamp: (200~300) Ix RN B B 8 R B S R
EMEERS: (0.3~0.5) m ]
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
BRI BB KRR, BT
LB IRE -
a) 7£(-55+2) CHYIEIR & T HEO0.5/MAF;
b) 7£(85+2) CHYTEIR &4 T E 0.5/ M
Ma)Elb)—MEIR, FEAREIRETER R Sh: TR
KFoorth, HBIT25NMERKE (1~2) /) Appearance: no damage.
SBREFEER H#Eﬁzg hall b d under th FEMMEEE: 20mQ Max.
mE AR Mated connectors shall be tested under the ; .
Contact resistance:20mQ Max. .
6.3.4 Temperature  |following conditions 081-085 4 . ZREBIN TR &%
; o - #4ERR: 500 MQ Min.
cycling Temperature °C Duration Insulati : ) MO Mi
1 5542 0.5h nsulation reS|star1ce.500 in.
2 Room Temp. 5 minutes Max. fi{EEE: 500V Min.
3 +85+2 0.5h Withstand voltage: 500V Min.
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall be
tested, recovery time (1~2) hours
GB/T 5095.6 method 11d / EIA-364-32C
MERKFEEE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Finifs Finifs Feisith Finifs Finifs
A N
iRy | 081-085 No damage. No damage. No damage. No damage. No damage. / / /
SR
o Tt Tt Finits Tt Tt
& N
w/E | 081-085 No damage. No damage. No damage. No damage. No damage. / / /
i fe
Insulation resistance | 081-085 >500 >500 >500 >500 >500 / / /
(B {HIUNit:MQ)
it & 081-085 Finifs Finifs Fei5ith Finith Fi5ith / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 | No.10 Max Min Avg
Samplel 5.2 4.4 4.4 4.7 - - - - - - 5.2 4.4 4.6
Sample2 4.4 4.6 4.6 5.1 - - - - - - 5.1 4.4 5.0
RIAET | Sample3 | 4.1 4.0 4.4 5.0 - - - - - - 5.0 4.0 5.2
FERe e Sample4 4.2 4.0 4.8 4.8 - - - - - - 4.8 4.0 5.3
Contact
resistance Sample5 5.3 4.9 5.2 4.4 - - - - - - 5.3 4.4 5.6
(&L
UnitmQ) Samplel 6.3 7.0 6.5 5.4 - - - - - - 7.0 5.4 5.7
Sample2 5.6 6.2 6.3 5.7 - - - - - - 6.3 5.6 5.6
RIS | Sample3 4.7 4.9 5.3 4.9 - - - - - - 5.3 4.7 5.4
Sample4 4.8 6.7 6.5 6.1 - - - - - - 6.7 4.8 5.7
Sample5 6.3 5.3 4.8 5.0 - - - - - - 6.3 4.8 5.4

#2100, 3t 24 W
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Test Result

LHeo's: CWBDZ-QR-QC-123

BRI BB
Name of instrument
equipment

BE-EE-RIGAIFEIAKEE

Temperature & Humidity Cycling &Vibration

Chamber

A2 B R A i E MR
DC/AC insulation and Dielectric Strength tester

AR

Resistance Meter

22 W, L 24 W
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Test Result

RERS: g
Report No. 202103004 Fet4m's: CWBDZ-QR-QC-123
Fs KmE M EER A RS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBNHRERLRAEBER. ME
B . FREEZMERNETR.
Checking by eyes Plastic part: smooth and flat
71: 1.0 E surface without discolor, broken,
. Eyesight: > 1.0 crack, and distortion, etc. N ~
6.1.1 Appeagnce B2EH:  (200~300) Ix 086-090  |2&BH-REXLFHEM. ik . K Pods Pass
Lamp: (200~300) Ix RN B B S R B S R
BEEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
R NR S TR TR, A _
§§q4*¥uou}>‘\ﬁg_t$ﬁb~ FETR %E\FE;& HNAL: %?m1’ﬁ(£ﬁ1¢ﬁ?ﬁ§ﬂjfﬁﬁ
B 7 (5£1)%(FRE B 77 ) R NAR, . ) )
e N BB P 3 50 58 PR TRAE AT RO BMA
E(3512) C,mJ’ETJi.*%ﬂMS'J\ HTL ﬁt-qﬂ E%ﬂﬁﬁﬁﬁxﬂ‘ﬂﬂﬁ’r‘i“ﬂﬁ?
ERRSMNZ B RREERENRY. ﬁ@,,ﬁ ) e ReHr
HE ERRRBEAETRE (1-2) hef ;ppgaroance' no damage (no &
m ° - : SEEMIEIT =
6.3.5 Salt spray 4§ hours spray, at temp (35+2)°C, NaCl 086-090 erosion on material exposed. and | 2 RBEELTER Pass
mist concentration (5+1)%. After test . . . )
o B plating material, slight erosion on
wash parts and put it into room ambient ) -
the cutting surface is acceptable)
for (1-2) hours SEREBIE: 20mQ Max
GB/T 5095.6 Method 11f /EIA-364- T RN
268 Contact resistance: 20mQ Max.
KM RKBIEEE
Result of test or range of numerical value
II:ZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Fintn Tt F it Fintn Pistinlisl
ST YR | 086-090 No damage. No damage. No damage. No damage. No damage. / / !
Appearance| F IR F IR Fe it FIR 5 e i5itt
HH/E | 086-090 No damage. No damage. No damage. No damage. No damage. / / /
Sample No.1 No.2 No.3 No.4 No.5 No.6 No.7 No.8 No.9 No.10 Max Min Avg
Samplel 5.3 4.3 5.4 6.6 - - - 3 = - 6.6 4.3 5.1
Sample2 5.2 4.3 4.8 5.2 - - - - = - 5.2 4.3 5.4
RIEHT | Sample3 4.9 5.1 5.3 5.6 - - - - - - 5.6 4.9 5.9
FEfhea e Sample4 4.2 5.4 5.1 5.9 - - - - - - 5.9 4.2 6.3
Contact
resistance Sample5 4.8 5.3 4.5 4.9 - - - - - - 5.3 4.5 6.6
(&L
Unit:mQ) Samplel 6.5 7.5 6.5 7.7 - - - - - - 7.7 6.5 7.0
Sample2 6.9 7.0 7.3 75 - - - - - - 7.5 6.9 7.0
YA | Sample3 6.8 7.4 6.7 7.1 - - - - - - 7.4 6.7 6.9
Sample4 6.5 7.5 6.3 7.2 - - - - - - 7.5 6.3 6.8
Sample5 6.3 6.8 7.2 6.9 - - - - - - 7.2 6.3 6.8
ERR BB
Name of instrument
equipment

B hFE
Salt spray Chamber

Q9

Resi

4t o4

kit

stance Meter

5

=
JIRy N AN
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Test Result

Report No. 202103008 Fet4m's: CWBDZ-QR-QC-123
Fe | RUEE &4 13 75 HRES MAGER CERHR g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

=P LENGRENTAREER. MiE. FER
Checking by eyes 2InERNER.
MA: 1.000E Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. A A
6.1.1 | pppearance | (200-300) I 91-100  [2&BHEELHM. Eik . TEARHNH > -~ Prss
Lamp: (200~300) Ix R R R BRI,
BiMEEE: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.1 Method 1la damage, etc.
IR H AT BIRBRN AN IR TR
i, $BKMRE (245%5) ‘C, RiE]
AR M (4~5) 5% =95% ~
636 Solderability | Dip solder tails into the molten solder 91-95 Solder coverage: =95% ERURR T3 Pass
held at (245+5) °C for (4~5) seconds
EIA-364-52
RIS IR IR B IR RN
RDRNIESHRA P HIRE (26045)
C; BE) (5£1) #fE, HEEBHHT
WE (1~2) /et
FIE#E: RBE (350£10) C, AE
fE4EHR | (1~2) seconds
Resistance [Resistance to wave soldering heat: SN FIts =X
6.3.7 to soldering |Dip solder tails into the moltgn solder 96-100 Appearance: no damage. HRYBATH F;:Iass
heat held at (260+5) ‘C for (5 +1) seconds,
recovery time (1~2) hours
Manual soldering: (350+10)°C for
(1~2) seconds
GB/T 5095.6 Method 12d / EIA-364-
56A
LR BESTER
Result of test or range of numerical value
HE Samplel Sample2 sample3 Sample4 Samples
tem ple ample ample ample ample
AR >95% >95% >95% >95% >95%
Solderability
rocl BRER ot it Tt it At
keI soldering heat no damage. no damage. no damage. no damage. no damage.
Resistance to
soldering heat
FIEHE Tt Finits Tt Tt Tt
Manual soldering no damage. no damage. no damage. no damage. no damage.

R E B
Name of instrument
equipment

1255

Solder Tester

R

Electric Sodering

%24 71, 3t 24 W




